

Complicated ESBL-E related cystitis*

it is recommended to wait for susceptibility results prior to treating

- **Antibiotic Treatment:** (by preferential order according to susceptibility testing)
 - Pivmecillinam: 2 x 200 mg bid, 7 days
 - Fosfomycine: 3g packet on D1, D3, D5 (fasting, ideally at bedtime)
 - Nitrofurantoïne: 100 mg tid, 7 days (if creatinine clearance > 40/ml)
 - Trimethoprim: 300mg/day, 5 days
 - Amoxicillin clavulanate: 1gr tid, 7 days
 - Only for lack of these alternatives:**
 - Cotrimoxazole: 800 mg bid, 5 days
 - Ciprofloxacin: 500 mg bid, 5 days (if bacteria susceptible to nalidixic acid)
- Patient information
- Infection control measures (read information leaflet)

**Female patient pregnant or > 75 years or anatomical or functional urinary tract abnormality, or immune depression or creatinine clearance < 30*